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TEST REPORT

No. : 161675

Article : Micro Sealer Resin Guard
(Base plate : Clay tile)
Manufacturer : Tack & Co., Inc.

Applicant © Tack & Co., Inc

Date of receipt : June 20,2016
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Date of report : August 17,2016

Japan Paint Inspection
and testing Association
East Branch Office
636-3 Miyamae Fujisawa City
Kanagawa Pref, 251-0014 Japan

Test Item Test Result Test Method
Scratch hardness : 5H JIS K 5600-5-4:1999 Testing
(Pencil method) (Base plate : There is free from @ methods for paints—Part 5:

| cohesive fracture in 6H)

Mechanical property of film—

Section 4:Scratch hardness

(Pencil method)

Evaluation : Cohesive fracture of
the paint film.

Acid Resistance | Crazing, blistering and
peeling was observed.

JIS K 5600-6-1:2014 Testing
methods for paints—Part 6 :
Chemical property of film—
Section 1 : Resistance to liquids
(General methods) 9.method 3
Test solution :

5w/v% Sulfuric acid
Test period : 24 hours
Evaluation : There shall be free

. from crazing, blister and peeling.

Alkali Resistance There is free from crazing,
blister and peeling.

JIS K 5600-6-1:2014 Testing
methods for paints—Part 6 :
Chemical property of film—
Section 1 : Resistance to liquids
(General methods) 9.method 3
Test solution :

5w/v% Aqueous sodium hydroxide
Test period : 24 hours
Evaluation : There shall be free
from crazing, blister and peeling.

This document may not be reproduced in part without the express written consent of JPIA.
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No. 161675
Test Item ‘ Test Result Test Method
Stain Resistance ' Soy sauce ‘ No change 'References JIS K 5400:1990
: ‘ ‘Testing methods for paints
sauce No change '8.10 Stain Resistance
Test period : 24 hours
| Mayonnaise No change Staining Agents
Soy sauce
Ketchup - No change | Sauce
Mayonnaise
Wine No change Ketchup
Wine
Orange juice No change Orange juice
Coke
Coke No change Coffee
- Black tea
Coffee No change Evaluation : Changes in the color
and luster
Black tea No change
Formaldehyde emission mg/L Not detected JIS K 5601-4-1:2012 Testing

(Limit of quantitation 0.03 mg/L)  methods for paint components—Part
4: Analysis for components emitted
from film-Section 1: Determination
of Formaldehyde emission
Care period : 7 days
Substrate : Aluminum plate

This report is prepared based on JPIA Report No.161309.
Coating method

@ Painting included the sample to cross

® Wipe off after 5 minutes

® Repeat the same operation after 2 hours
Curing period : 10 days

Signer:

& Zhunsuke Nakayama

General Manager

Japan Paint Inspection and testing Association



